PISTON

I
@ PARKER 37 PISTON RING 2
36 GASKET, oylinder |1
Earth auger PGEA-5200 35 CYLINDER |
34 SPARK PLUG I
33 WASHER 4
32 BOLT W5X20 |4
31 BOLT W5X12 2
30 COVER, cylinder |1
29 RUBBER I
28 0P COVER I
21 BOLT M5X16 I
26 PLATE I
25 RUBBER I
24 RECOIL ASS'Y |1
23 NASHER I
2 PULLEY I
21 WASHER I
2 OIL SBAL I
19 CRANKCASE COWP | &
18 GASKET, case I
17 BEARING )
16 CRANKSHAFT COWP |1
15 KEY I
14 CRANKCASE CONP |1
13 PIN 4
12 OIL SEAL I
11 BOLT M5X35 4
10 COLL ASS' ¥ I
9 CORD COMP )
8 BOLT_M5X20 g
1 ROTOR 2
63 0il tank cap 1 6 WASHER 2
B2 il tank 1 fse COVER, air filter |1 [50 CARBURETOR 4SS’V |1 |44 BOLT W5 X 55 2 | SHOE, cluteh 1
61 Fuel pum 1 |ss COVER 1 g GASKET, carburetor |1 |43 Bt wsx1z |1 | TASHER L
50 Fuel pipe 2 |54 BOLT Wsx55 |2 |8 INSULATOR 1 o COVBR,mutfler 1 SLAER IR L
59 il tank assy 53 PLATE i u GASKET, insulator |1 [41 SNAP_RING 2 | COVER, fan 1
58 BRANKEL, tank 1 |5 ELENENT 1 |6 GASKET, muffler |1 |40 PISTON PIN 1 P B b o .
51 BOLT M5X30 2 151 BODY 4SS ¥ L 145 MUFFLER L 139 neepie peaRINe 11 1M Description |ty
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Earth auger PGEA-5200

36 | 1B44F-5 Engine 1 17 | ®20 Bushing 1
35 | Drum 1 16 |Seal ring 1
34 [ 0il seal 1 15 |Gear case cover 1
33 | ®47 Snap ring 1 14 101l seal 1
32 |Bearing 6204 1 13 [M6x16 Screw b
31 [Vorm 1 12 | ® Snap ring 1
30 |Bearing 1 11 |Gear case Assy
29 | ®10 Washer 1 10 [Rubber cushion 1
18 | ®10Bushing 1 9 |Steel cap b
17 [M§x25 Screw 3 8 |Frame 1
16 |Valve Screw 1 7 |Grip Assy 1
25 [Valve nut 1 § | ®6.2x 0L §x 1.5 washer| §
24 | ®12 Washer 1 5 | ®6 Vasher 5
13 | Gearcase body 1 4 [M6x25 Screw 5
22 | @15 Bearing 1 3 |screw 1
21 [Vorm wheel 1 1 |nut 1
20 | ®20 Shim 1 1 |drill 1
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